

**Antibiotics**

**Cardiovasculars**

**Antidiabetics**

**Urogenital drugs**

**Analgesics & Antipyretics**

**Neurological & Psychological drugs**

**General Anesthetics**

**Miscellaneous**

**Coming Soon**

DRUG	COMPOSITION	DOSAGE FORM	INDICATIONS & USES
------	-------------	-------------	--------------------

## Antibiotics ( Penicillins )

### Ampicloxine<sup>®</sup> (Ampicillin + Cloxacillin)

Ampicloxine <sup>®</sup> 250	Ampicillin 125 mg + Cloxacillin 125 mg / 5 ml	Oral suspension	Lower respiratory tract infections, genito-urinary infections gynecologic infections, bacteremia / septicemia, skin and skin structure infections, intra-abdominal infections, bone and/or joint infections, CNS infections.
Ampicloxine <sup>®</sup> 500	Ampicillin 250 mg + Cloxacillin 250 mg	Capsules	
Ampicloxine <sup>®</sup> 500	Ampicillin 250 mg + Cloxacillin 250 mg	Vials	
Ampicloxine <sup>®</sup> 1g	Ampicillin 500 mg + Cloxacillin 500 mg	Vials	

### Clamoxe<sup>®</sup> (Amoxicillin +Clavulanic acid) (broad spectrum antibiotic including B-lactamase producing organisms)

Clamoxe <sup>®</sup> 156	Amoxicillin 125 mg + Clavulanic acid 31.25 mg / 5 ml	Oral suspension	Upper and lower respiratory tract infections (otitis media, sinusitis tonsillitis, bronchitis), urogenital tract infections, skin and soft tissue infections, bone and joint infection.
Clamoxe <sup>®</sup> 312	Amoxicillin 250 mg + Clavulanic acid 62.5 mg / 5 ml	Oral suspension	
Clamoxe <sup>®</sup> 457	Amoxicillin 400 mg + Clavulanic acid 57 mg / 5 ml	Oral suspension	
Clamoxe <sup>®</sup> ES 600	Amoxicillin 600 mg + Clavulanic acid 42.9 mg / 5 ml	Oral suspension	
Clamoxe <sup>®</sup> 200	Amoxicillin 200 mg + Clavulanic acid 28.5 mg	Chewable tablets	
Clamoxe <sup>®</sup> 400	Amoxicillin 400 mg + Clavulanic acid 57 mg	Chewable tablets	
Clamoxe <sup>®</sup> 625	Amoxicillin 500 mg + Clavulanic acid 125 mg	F.C.Tablets	
Clamoxe <sup>®</sup> 1000	Amoxicillin 875 mg + Clavulanic acid 125 mg	F.C.Tablets	

### Ampipen<sup>®</sup> (Ampicillin)

Ampipen <sup>®</sup> 500 mg	Ampicillin 500 mg	Vials	Lower respiratory tract infections, genito-urinary tract infections skin and soft tissue infections, bone and joint infections septicemia, endocarditis, meningitis, gonorrhoea.
Ampipen <sup>®</sup> 1 g	Ampicillin 1 g	Vials	

# Antibiotics ( Penicillins )

## Flamoxine® (Amoxicillin + Flucloxacillin)

Flamoxine® 250	Amoxicillin 125 mg + Flucloxacillin 125 mg / 5 ml	Oral suspension	<ul style="list-style-type: none"> <li>• Upper and lower respiratory tract infections such as: otitis, tonsillitis, bronchitis, throat and nose infections.</li> <li>• Urogenital tract infections such as: urethritis, cystitis, pyelonephritis and prostatitis.</li> <li>• Skin and soft tissue infection.</li> <li>• Bone and joints infections.</li> <li>• As prophylaxis of bacterial endocarditis or abscess after minor surgery such as: tonsillectomy, tooth extraction, as well as those who have changed their heart valves.</li> </ul>
Flamoxine® 500	Amoxicillin 250 mg + Flucloxacillin 250 mg	Capsules	

## Fluxacin® ( Flucloxacillin )

Fluxacin® 250	Flucloxacillin 250 mg	Vial	<ul style="list-style-type: none"> <li>• Infections due to gram positive beta-lactamase producing organisms, such as Staphylococci including respiratory tract infections, cellulitis and skin infection, osteomyelitis, Staphylococcal endocarditis, bacteremia, meningitis and urinary tract infections.</li> <li>• Prophylaxis from infections within interface of bones and cardiac surgery.</li> </ul>
Fluxacin® 500	Flucloxacillin 500 mg	Vial	
Fluxacin® 1g	Flucloxacillin 1g	Vial	
Fluxacin® 250	Flucloxacillin 250 mg	Capsules	
Fluxacin® 500	Flucloxacillin 500 mg	Capsules	

## Ospenine® (Penicillin V Potassium)

Ospenine® 400	Penicillin V Potassium 400000 IU	oral suspension	<ul style="list-style-type: none"> <li>• Upper respiratory tract infections( Sinusitis, Tonsillitis, Pharyngitis).</li> <li>• Long term prophylaxis.</li> </ul>
Ospenine® 500	Penicillin V Potassium 500000 IU	Tablets	
Ospenine® 1000	Penicillin V Potassium 1000000 IU	Tablets	
Ospenine® 1500	Penicillin V Potassium 1500000 IU	F.C.Tablets	

## Piprapen® (Piperacillin)

Piprapen® 1 g	Piperacillin 1 g	Vial	<p>Intra-abdominal infections, lower respiratory tract infections, genitourinary tract infections, skin and soft tissue infections, bone and joint infections, gonococcal infections, surgery prophylaxis.</p>
Piprapen® 2 g	Piperacillin 2 g	Vial	

# Antibiotics (Cephalosporins)

## Cefaxim® (Cefotaxime)

Cefaxim® 500 mg	Cefotaxime 500 mg	Vial	Lower respiratory tract infections, genito-urinary infections gynecologic infections, bacteremia / septicemia, skin and skin structure infections, intra-abdominal infections, bone and / or joint infections, CNS infections, preoperative prophylaxis.
Cefaxim® 1 g	Cefotaxime 1 g	Vial	
Cefaxim® 2 g	Cefotaxime 2 g	Vial	

## Cefinir® (Cefdinir)

Cefinir® 125	Cefdinir 125 mg	Oral suspension	Otitis media ,community-acquired pneumonia, chronic bronchitis sinusitis, pharyngitis, tonsillitis, skin and skin structure infections.
Cefinir® 300	Cefdinir 300 mg	Capsules	

## Cefra® (Cephradine)

Cefra® 500	Cephradine 500 mg	Vials	Lower respiratory tract infections, genitourinary infections Bacteremia / septicemia, intra-abdominal infections, skin and skin Structure infections, bone and joint infections, central nervous system Infections.
Cefra® 1g	Cephradine 1g	Vials	

## Ceftaz® (Ceftazidime)

Ceftaz® 500 mg	Ceftazidime 500 mg	Vials	Lower respiratory tract infections, genito-urinary infections Gynecologic infections, bacteremia / septicemia, skin and skin Structure infections, intra-abdominal infections, bone and/or joint Infections, cns infections, meningitis caused by pseudomonas.
Ceftaz® 1 g	Ceftazidime 1 g	Vials	

## Cefzalin® (Cefazolin)

Cefzalin® 500 mg	Cefazolin 500 mg	Vials	Lower respiratory tract infections, pneumonia, genito-urinary tract Infections, skin and soft tissue infections, bone and joint infections Septicemia, endocarditis, meningitis, gonorrhea.
Cefzalin® 1 g	Cefazolin 1 g	Vials	

# Antibiotics (Cephalosporins)

## Oraxetil® (Cefpodoxime)

Oraxetil® 50	Cefpodoxime® 50 mg	Oral suspension	Tonsillitis, sinusitis, otitis media, pneumonia, acute and chronic bronchitis, upper and lower urinary tract infections, skin and skin structure infections, uncomplicated gonorrhoea.
Oraxetil® 100	Cefpodoxime® 100 mg	Oral suspension	
Oraxetil® 100	Cefpodoxime® 100 mg	F.C.Tablets	
Oraxetil® 200	Cefpodoxime® 200 mg	F.C.Tablets	

## Zilacef® (Cefprozil)

Zilacef® 125 mg	Cefprozil® 125 mg	Oral suspension 60 ml	Pharyngitis/tonsillitis - otitis media - acute sinusitis -lower respiratory tract infections: secondary bacterial infection of acute bronchitis and acute bacterial exacerbation of chronic bronchitis. uncomplicated skin and skin structure infections.
Zilacef® 250 mg	Cefprozil® 250 mg	Oral suspension 60 ml	
Zilacef® 250 mg	Cefprozil® 250 mg	F.C.Tablets	
Zilacef® 500 mg	Cefprozil® 500 mg	F.C.Tablets	

## Rozifine® (Ceftriaxone)

Rozifine® 250 mg	Ceftriaxone 250 mg	Vials	Lower respiratory tract infections, genito-urinary infections Gynecologic infections, bacteremia / septicemia, skin and skin Structure infections, intra-abdominal infections, bone and/or joint Infections, CNS infections.
Rozifine® 500 mg	Ceftriaxone 500 mg	Vials	
Rozifine® 1 g	Ceftriaxone 1 g	Vials	
Rozifine® 2 g	Ceftriaxone 2 g	Vials	

## Remipime® (cefipime)

Remipime® 500	Cefipime 500 mg	Vial	Complicated intra-abdominal infections , empiric treatment of febrile neutropenic patients, urinary tract infections, moderate and sever pneumonia, skin and skin structure infections.
Remipime® 1g	Cefipime 1g	Vial	
Remipime® 2 g	Cefipime 2g	Vial	

# Antibiotics (Quinolones)

## Tequinine® (Gatifloxacin)

Tequinine® 200	Gatifloxacin 200 mg	F.C. Tablets	Chronic bronchitis, acute sinusitis, community acquired pneumonia, uncomplicated urinary tract infections, uncomplicated urethral and cervical gonorrhoea, uncomplicated rectal infections in women, pyelonephritis.
Tequinine® 400	Gatifloxacin 400 mg	F.C. Tablets	

## Levoflox® (Levofloxacin)

Levoflox® 250	Levofloxacin 250 mg	F.C. Tablets	Acute sinusitis, chronic bronchitis, pneumonia, skin infections, urinary tract infections, chronic bacterial prostatitis.
Levoflox® 500	Levofloxacin 500 mg	F.C. Tablets	

## Ronspair® (Metronidazol + Spiramycin) (In collaboration with JPM, JORDAN)

Ronspair®	Metronidazol 125 mg + Spiramycin 75000IU	Tablets	Oral and dental infections.
-----------	--	---------	-----------------------------

# Cardiovasculars

## Clovex® (Clopidogrel)

Clovex® 75	Clopidogrel 75 mg	F.C. Tablets	Inhibition of platelet aggregation, reduction of atherosclerotic events (myocardial infarction, stroke and vascular death).
------------	-------------------	--------------	---

## Warfa® (Warfarin)

Warfa® 2	Warfarin Sodium 2 mg	Tablets	Prophylaxis and/or treatment of venous thrombosis and its extension and pulmonary embolism.
Warfa® 5	Warfarin Sodium 5 mg	Tablets	Prophylaxis and/or treatment of the thromboembolic complications associated with atrial fibrillation and/or cardiac valve replacement.  Reduces the risk of death, recurrent myocardial infarction, and thromboembolic events such as stroke or systemic embolization after myocardial infarction.

# Cardiovasculars

## Sedacoron® (Amiodarone hydrochloride) (Under license from EBEWE - Austria)

Sedacoron® 200	Amiodarone hydrochloride 200 mg	Tablets	Ventricular arrhythmia including haemodynamic tachycardia supraventricular arrhythmia.
----------------	------------------------------------	---------	---

## Sebitazide® (Bisoprolol + hydrochlorothiazide)

Sebitazide® 8.75	Bisoprolol 2.5 mg + hydrochlorothiazide 6.25 mg	F.C. Tablets	An effective combination for controlling hypertension.
Sebitazide® 11.25	Bisoprolol 5 mg + hydrochlorothiazide 6.25 mg	F.C. Tablets	
Sebitazide® 16.25	Bisoprolol 10 mg + hydrochlorothiazide 6.25 mg	F.C. Tablets	

## Hyposar® (Losartan Potassium)

Hyposar® 25	Losartan Potassium 25 mg	F.C. Tablets	1- Hypertension. 2- Hypertensive patients with left ventricular hypertrophy. 3- Reduces the risk of stroke in patients with hypertension and left ventricular hypertrophy. 4- Nephropathy in type 2 diabetic Patients.
Hyposar® 50	Losartan Potassium 50 mg	F.C. Tablets	
Hyposar® 100	Losartan Potassium 100 mg	F.C. Tablets	

## Thiazar® (losartan potassium-hydrochlorothiazide)

Thiazar® 50/12.5	losartan potassium- hydrochlorothiazide 50/12.5 mg	F.C. Tablets	1- indicated for the treatment of hypertension 2- indicated to reduce the risk of stroke in patients with hypertension and left ventricular hypertrophy.
Thiazar® 50/12.5	losartan potassium- hydrochlorothiazide 100/25 mg	F.C. Tablets	

## Thiapril® (Enalapril maleate + Hydrochlorothiazide)

Thiapril®	Enalapril maleate 10 mg + Hydrochlorothiazide 25 mg	Tablets	Hypertension, Congestive heart failure
-----------	--	---------	--

# Cardiovasculars

## Lowcor® (Amlodipine)

(in cooperation with JPM-Jordan)

Lowcor®	Amlodipine 5 mg	Capsules	1- Treatment and prevention of vasospastic Angina. 2- Treatment and prevention of chronic Stable Angina. 3- Treatment of high blood pressure.
---------	-----------------	----------	---

## Prevacore® (Pravastatin Sodium)

Prevacore® 10	Pravastatin Sodium 10 mg	Tablets	Hypercholesterolemia, primary and secondary prevention of coronary events, Atherosclerosis.
Prevacore®20	Pravastatin Sodium 20 mg	Tablets	
Prevacore® 40	Pravastatin Sodium 40 mg	Tablets	

## Natrilix® (Indapamide)

(Under license from SERVIER – France)

Natrilix®	Indapamide 2.5 mg	F.C.Tablets	An effective drug for controlling hypertension.
-----------	-------------------	-------------	---

## Coversyl® (Perindopril tert-butylamine)

(Under license from SERVIER – France)

Coversyl® 2 mg	Perindopril tert-butylamine 2 mg	Tablets	An effective drug for controlling hypertension.
Coversyl® 4 mg	Perindopril tert-butylamine 4 mg	Tablets	



# Antidiabetics

## Gliburin® (Gliburide /metformin )

Gliburin® 1.25/250mg	Gliburide 1.25mg /metformin 250mg	F.C.Tablets	Combines metformin hydrochloride and glyburide, two antihyperglycemic agents with complementary mechanisms of action to improve glycemic control in patients with type 2 diabetes.
Gliburin® 2.5/500mg	Gliburide 2.5mg /metformin 500mg	F.C.Tablets	
Gliburin® 5/500mg	Gliburide 5mg / metformin 500mg	F.C.Tablets	

## Diamicon® (Gliclazide), Diamicon MR® (Modified Release Tablets) (Under license from SERVIER – France)

Diamicon®	Gliclazide 80 mg	Tablets	Recommended in adults for non – insulin – dependent diabetes ( type2 ) In association with dietary measures and with physical exercise, when these measures alone are not sufficient to obtain normal blood glucose levels ( level of sugar in the blood).
Diamicon MR®	Gliclazide 30 mg	Tablets	

## Diaphage® (Metformin Hydrochloride)

Diaphage® 500	Metformin Hydrochloride 500 mg	Tablets	Metformin hydrochloride as monotherapy, is indicated as an adjunct to diet and exercise, and in combination with sulfonylureas or insulin to improve glycemic control in patients with type 2 diabetes.
Diaphage® 850	Metformin Hydrochloride 850 mg	Tablets	
Diaphage® 1000	Metformin Hydrochloride 1000 mg	Tablets	

## Rosidia® (Rosiglitazone)

Rosidia® 2	Rosiglitazone maleate 2mg	F.C.Tablets	Rosiglitazone is indicated as a adjunct to diet and exercise to improve glycemic control in patients with type 2 diabetes mellitus.  Rosiglitazone is indicated as monotherapy.rosiglitazone is also Indicated for use in combination with a sulfonylurea or metformin.
Rosidia® 4	Rosiglitazone maleate 4mg	F.C.Tablets	
Rosidia® 8	Rosiglitazone maleate 8mg	F.C.Tablets	

# Urogenital drugs

## Prostasin® (Tamsulosin) (Uroselective alpha-1 receptor antagonist)

Prostasin® 0.4	Tamsulosin 0.4 mg	Capsules	Management of benign prostatic hyperplasia (BPH).
----------------	-------------------	----------	---

## Vigraivid® (sildenafil)

Vigraivid® 25	Sildenafil 25 mg	F.C.Tablets	For treatment of erectile dysfunction.
Vigraivid® 50	Sildenafil 50 mg	F.C.Tablets	
Vigraivid® 100	Sildenafil 100 mg	F.C.Tablets	

# Analgesics & Antipyretics

## Sulindex® (Sulindac)

Sulindex® 200	Sulindac 200 mg	Tablets	<ul style="list-style-type: none"> <li>1- Osteoarthritis.</li> <li>2- Rheumatoid arthritis and juvenile rheumatoid arthritis.</li> <li>3- Ankylosing spondylitis.</li> <li>4- Acute and chronic painful shoulder as: - Acute subacromial bursitis acute supraspinatus tendonitis.</li> <li>5- Acute gouty arthritis.</li> <li>6- Sulindex also indicated in low back pain commonly referred to as lumbago, dysmenorrhoea and as antipyretic.</li> </ul>
---------------	-----------------	---------	---

## Postamic® (Mefenamic acid)

Postamic® 250	Mefenamic acid 250 mg	F.C.Tablets	Relief of mild to moderate pain in 14 years old or older patients, when therapy will not exceed one week.
Postamic® 500	Mefenamic acid 500 mg	F.C.Tablets	Treatment of primary dysmenorrhoea.

# Neurological & Psychological drugs

## Zomigrain® (Zolmitriptan) (Selective 5 HT 1B/1D receptor agonist)

Zomigrain® 2.5	Zolmitriptan 2.5 mg	F.C.Tablets	The effective drug for treatment of migraine attacks.
Zomigrain® 5	Zolmitriptan 5 mg	F.C.Tablets	

## Maxaptan® (Rizatriptan)

Maxaptan® 5	Rizatriptan 5 mg	Disintegrating tablets	Fast acting triptan for treatment of migraine attacks.
Maxaptan® 10	Rizatriptan 10 mg	Disintegrating tablets	

## Propazine® (Prochlorperazine) (Phenothiazine)

Propazine® 5	Prochlorperazine 5 mg	Tablets	Psychoses, prevention of nausea and vomiting ,vertigo ( Meniere disease, labyrinthine disorders ).
Propazine® 10	Prochlorperazine 10 mg	Tablets	

## Paroxil® (Paroxetine) Antidepressant (Selective serotonin reuptake inhibitor)

Paroxil® 10	Paroxetine 10 mg	F.C.Tablets	Major depressive disorder, obsessive compulsive disorder panic disorder, social anxiety disorder generalized anxiety disorder, posttraumatic stress disorder.  Premature ejaculation, hot flashes.
Paroxil® 20	Paroxetine 20 mg	F.C.Tablets	
Paroxil® 40	Paroxetine 40 mg	F.C.Tablets	

## Merlit® (Lorazepam) (Under license from EBEWE - Austria)

Merlit® 1	Lorazepam 1 mg	Tablets	Anxiety, Tension, Insomnia.
Merlit® 2	Lorazepam 2 mg	Tablets	

# Neurological & Psychological drugs

## Mirta<sup>®</sup> (Mirtazepine)

Tetracyclic chemical structure unrelated to selective serotonin reuptake inhibitors (SSRIs), or mono amino oxidase inhibitors (MAOIs)

Mirta <sup>®</sup> 15	Mirtazepine 15 mg	F.C.Tablets	Treatment of depression.
Mirta <sup>®</sup> 30	Mirtazepine 30 mg	F.C.Tablets	
Mirta <sup>®</sup> 45	Mirtazepine 45 mg	F.C.Tablets	

## Gabapentin<sup>®</sup> (Gabapentin)

Anticonvulsant antineuralgic agent structurally related to the inhibitory CNS neurotransmitter gamma-aminobutyric acid (GABA).

Gabapentin <sup>®</sup> 100	Gabapentin 100	Capsules	1- Postherpetic neuralgia in adults. 2- Diabetic peripheral neuropathic pain. 3- Epilepsy.
Gabapentin <sup>®</sup> 300	Gabapentin 300	Capsules	
Gabapentin <sup>®</sup> 400	Gabapentin 400	Capsules	
Gabapentin <sup>®</sup> 600	Gabapentin 600	F.C.Tablets	
Gabapentin <sup>®</sup> 800	Gabapentin 800	F.C.Tablets	

## Trivastal Retard<sup>®</sup> (Piribedil)

Selective D2 / D3 dopamine receptor agonist

Trivastal Retard <sup>®</sup> 50	Piribedil 50 mg	S.C.Tablets	Arteritis, circulatory disorders of the extremities (acroparesthesia cramps), cerebral circulatory insufficiency (progressive cerebroscerosis - hemiplegia sequelae memory disorders), ophthalmology (macular degenerations) ENT (vertigo - tinnitus).
----------------------------------	-----------------	-------------	--

## Cognitive<sup>®</sup> (Selegiline) (Monoamine Oxidase type B inhibitor)

(Under license from EBEWE - Austria)

Cognitive <sup>®</sup>	Selegiline Hydrochloride	Tablets	Indicated as an adjunct in the management of parkinsonian patients being treated with levodopa/carbidopa who exhibit deterioration in the quality of their response to this therapy.
------------------------	--------------------------	---------	--

# General Anesthetics

## Halothane® (Halothane)

Halothane®	Halothane	Liquid	General anesthetic used in inhalation anesthesia.
------------	-----------	--------	---

## Isoflurane® (Isoflurane)

Isoflurane®	Isoflurane	Liquid	General anesthetic used in inhalation anesthesia.
-------------	------------	--------	---

# Miscellaneous

## Naxiprazol® (Esomeprazole) (Proton pump inhibitor)

Naxiprazol® 20	Esomeprazole 20	Capsules	<ol style="list-style-type: none"> <li>1- Indicated for the short-term treatment (4 to 8 weeks) in the healing and symptomatic resolution of diagnostically confirmed erosive esophagitis.</li> <li>2- Maintenance of healing of erosive esophagitis.</li> <li>3- Symptomatic gastroesophageal reflux disease.</li> <li>4- Risk reduction of NSAID- associated gastric ulcer.</li> <li>5- H. pylori eradication to reduce the risk of duodenal ulcer recurrence.</li> <li>6- Triple therapy (Naxiprazol plus amoxicillin and clarithromycin).</li> </ol>
Naxiprazol® 40	Esomeprazole 40	Capsules	

## Gulair® (Montelukast) (leukotriene receptor antagonist)

Gulair® 4mg	Montelukast 4mg	Chewable Tablets	<ol style="list-style-type: none"> <li>1- Indicated for the prophylaxis and chronic treatment of asthma in adults and pediatric patients 12 months of age and older.</li> <li>2- Indicated for the relief of symptoms of allergic rhinitis (seasonal allergic rhinitis in adults and pediatric patients 2 years of age and older, and perennial allergic rhinitis in adults and pediatric patients 6 months of age and older).</li> </ol>
Gulair® 5mg	Montelukast 5mg	Chewable Tablets	
Gulair® 10mg	Montelukast 10mg	F.C Tablets	

## Daflon® (Flavonoic, purified micronised fraction) (Phlebotropic Agent)

(Under licence from SERVIER – France)

Daflon® 500	Flavonoic 500 mg, purified Micronised fraction.	F.C.Tablets	Venotonic, disorders of chronic venous insufficiency (cvi), acute haemorrhoidal episodes.
-------------	---	-------------	---

## Vitamin K1® (Phytomenadione)

(Fat soluble vitamin)

Vitamin K1®	Phytomenadione 5mg	Tablets	<ol style="list-style-type: none"> <li>1- Anticoagulant-induced prothrombin deficiency caused by coumarin or indanedione derivatives.</li> <li>2- Hypoprothrombinemia secondary to antibacterial therapy.</li> <li>3- Hypoprothrombinemia secondary to administration of salicylates.</li> <li>4- Hypoprothrombinemia secondary to obstructive jaundice or biliary fistulas but only if bile salts are administered concurrently since otherwise the oral vitamin K will not be absorbed.</li> </ol>
-------------	--------------------	---------	--

# Coming Soon

## Levoflox<sup>®</sup> 750 (Levofloxacin)

Levoflox <sup>®</sup> 750 (Levofloxacin)	Levofloxacin 750 mg	F.C.Tablets	Acute sinusitis, chronic bronchitis, pneumonia, skin infections urinary tract infections, chronic bacterial prostatitis.
---	---------------------	-------------	---

## Lozidox<sup>®</sup> (Meclozine Hydrochloride + Pyridoxine Hydrochloride) (in cooperation with JPM-Jordan)

Lozidox <sup>®</sup>	Meclozine Hydrochloride(25 mg) + Pyridoxine Hydrochloride(50 mg)	Tablets	Nausea and Vomiting of pregnancy.
----------------------	---	---------	-----------------------------------

## Enatec<sup>®</sup>(Enalapril Maleate)

Enatec <sup>®</sup> 2.5	Enalapril Maleate 2.5 mg	Tablets	Hypertension, post myocardial infarction, congestive heart failure diabetic nephropathy.
Enatec <sup>®</sup> 5	Enalapril Maleate 5 mg	Tablets	
Enatec <sup>®</sup> 10	Enalapril Maleate 10 mg	Tablets	
Enatec <sup>®</sup> 20	Enalapril Maleate 20 mg	Tablets	

## Lipivast<sup>®</sup> (Atorvastatin Calcium) (in cooperation with JPM-Jordan)

Lipivast <sup>®</sup> 10	Atorvastatin Calcium 10 mg	F.C.Tablets	Prevention of cardiovascular disease, hypercholesterolemia.
Lipivast <sup>®</sup> 20	Atorvastatin Calcium 20 mg	F.C.Tablets	
Lipivast <sup>®</sup> 40	Atorvastatin Calcium 40 mg	F.C.Tablets	

## Valtrexine<sup>®</sup> (Valacyclovir Hydrochloride)

Valtrexine <sup>®</sup> 500	Valacyclovir Hydrochloride 500 mg	F.C.Tablets	Treatment of: herpes zoster, genital Herpes.
Valtrexine <sup>®</sup> 1000	Valacyclovir Hydrochloride 1000 mg	F.C.Tablets	

